
2

R7122

WARNING: The assembly shown represents an important part of the Double Insulated System. To avoid the possibility of alteration or damage to the System, service should be performed by your 
nearest authorized service center.
AVERTISSEMENT :  L'ensemble illustré représente une partie importante du système à isolation double. Afin d'éviter la possibilité de modification ou de dommage au système, la réparation ne doit 
être effectuée que par votre centre de réparation centre commercial autorisé.
ADVERTENCIA: El conjunto que se ilustra representa una parte importante del Sistema de Aislamiento Doble. Para evitar la posibilidad de alteración o daño del sistema, la reparación debe ser 
efectuada en su centro de servicio autorizado.

19

32

13
20

23
25

8

10

34 35

13

5

30

31

33

26

24

27
28

21
21

22

29

16
18

17
15

14
12 11

9

4 3
7

6 2 1



3

R7122 Spade Handle Drill

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 1	 6613402	 Screw (M6 x 27 mm)............................................................. 1

	 2	 670799001	 1/2 in. Chuck......................................................................... 1

	 3	 202411001	 Gear Case and Output Shaft Assembly................................ 1

	 4	 940114162	 Logo Label............................................................................ 1

	 5	 941003082	 Data Label............................................................................. 1

	 6	 660024011	 Screw (M4 x 28 mm)............................................................. 4

	 7	 670030004	 Spring Washer (ID4.3 x OD7.2 x 1t)...................................... 4

	 8	 730387037	 Power Cord........................................................................... 1

	 9	 902683001	 Paper Gasket........................................................................ 1

	 10	 551060001	 Bend Relief........................................................................... 1

	 11	 660250002	 Screw (M3.5 x 14 mm).......................................................... 2

	 12	 672026002	 Motor Pinion Support........................................................... 1

	 13	 660054002	 Screw (M3.5 x 16 mm).......................................................... 9

	 14	 202413001	 Gear Case Cover Assembly.................................................. 1

	 15	 570593001	 Seal Ring............................................................................... 1

	 16	 560712002	 Pin......................................................................................... 2

	 17	 680966005	 Ball Bearing (608 2RS).......................................................... 1

	 18	 202414001	 Motor Assembly (Inc. Key Nos. 17 and 19).......................... 1

	 19	 690727001	 Ball Bearing (626Z)............................................................... 1

	 20	 591320001	 Rear Housing........................................................................ 1

	 21	 631484001	 Washer (ID6.1 x OD13 x 0.5t)............................................... 2

	 22	 202412001	 Gear Shaft Assembly............................................................ 1

	 23	 660290004	 Screw (M3 x 5 mm)............................................................... 4

	 24	 591321001	 Baffle..................................................................................... 1

	 25	 290069080	 Brush Assembly.................................................................... 2

	 26	 760406019	 Switch................................................................................... 1

	 27	 290116046	 Wire and Terminal Assembly................................................. 1

	 28	 290116045	 Wire and Terminal Assembly................................................. 1

	 29	 202403001	 Housing Assembly................................................................ 1

	 30	 591319001	 Handle Cover........................................................................ 1

	 31	 290102010	 Switch Lead.......................................................................... 1

	 32	 202415001	 Rear Handle Assembly......................................................... 1

	 33	 305742001	 Auxiliary Handle.................................................................... 1

	 34	 563078001	 Chuck Key Holder................................................................. 2

	 35	 672326001	 Chuck Key............................................................................ 1

		  Not Shown:

		  990000210	 Operator’s Manual................................................................ 1

		  11-19-12 
		  (Rev:02)




